eﬁwc%"‘/

AR 1S LS

¢c 7 7 B
BFP 402
=
)
T
[[Rli=y:
Id;!;ﬁc :
i s
o RS
RH M o

PARTS NO. 7306 981B 000 04/06/17



CT7B -1 04/06/17



NO. PART NO. PART NAME [ Q"ty |DESCRIPTION[FROM  UP TO SERIAL NO.| REMARKS
1 7306 1001 100 CASE 1 NO.93-7468 ( )

1 7306 1001 021 CASE 1 NO.87-1849 NO.93-7467( )
1 7306 1001 010 CASE 1 NO.87-1848( )

2 7306 1004 100 CASE 1 NO.93-7468 ( )

2 7306 1004 021 CASE 1 NO.87-1849 NO.93-7467( )
2 7306 1004 010 CASE 1 NO.87-1848( )

3 7306 1007 100 GASKET 1 NO.93-7468 ( )

3 7306 1007 011 GASKET 1 NO.87-1849 NO.93-7467( )
3 7306 1007 000 GASKET 1 NO.87-1848( )

4 K814 0108 040 BOLT 2 |M8>=40

5 K814 0108 070 BOLT 2 |M8x<70 NO.93-7468 ( )

5 K814 0108 070 BOLT 4  |M8x=70 NO.93-7467( )

6 | K814 0108 080 BOLT 2 |m8>=80

7 K814 0108 100 BOLT 2 |m8><100 NO.93-7468 ( )

8 | F301 0108 000 NUT 8 |m8

9 | 0540 1008 018 PIN 2 |p8x18

10 | K812 0110 012 BOLT 1 |m10>=<12 NO.93-7468 ( )

10 | 7306 1009 000 PLUG 1 |M12=<P15 NO.93-7467( )

11 | 0833 0001 000 WASHER 1 |swio NO.93-7468 ( )

11 | 0833 0001 200 WASHER 1 |swi2 NO.93-7467( )

12 | 7306 1015 010 PLATE 1

CT7B 1 05/11/17




NO. PART NO. PART NAME | Q"ty [DESCRIPTION]FROM  UP TO SERIAL NO.| REMARKS
1 7306 2003 000 SHAFT 1 NO.87-3235 ( )

1 7306 2001 000 SHAFT 1 NO.87-3234( )

2 7306 2004 000 GEAR 1

3 7306 2005 000 GEAR 1

4 7306 2006 000 GEAR 1

5 0750 0062 030 BEARING 2 16203

6 0840 1017 357 SEAL 1 |UE17357

7 7306 2201 000 SHAFT 1

8 7306 2104 000 GEAR 1

9 7306 2105 000 GEAR 1

10 | 7306 2204 000 GEAR 1

11 | 7306 2205 000 GEAR 1

12 | 7306 2206 010 GEAR 1

13 | 7306 2208 000 PIPE 1

14 | 0740 0002 000 RING 2 [s20

15 | 0750 0062 030 BEARING 2 |6203

16 | 7306 2301 001 CLUTCH 1 NO.87-0217 ( )

16 | 7306 2301 000 CLUTCH 1 NO.87-0216( )

17 | 7306 2309 000 GEAR 2 NO.87-0217 ( )

17 | 7306 2305 001 GEAR 2 NO.86-0477 NO.87-0216( )
17 | 7306 2305 000 GEAR 2 NO.86-0476( )

18 | 7306 2306 000 SPRING 2 |#153

19 | 7306 2307 000 SIM 2

20 | 0750 0060 040 BEARING 2 |6004

21 | 7306 2311 012 CLAW 2 NO.87-0217 ( )

21 | 7306 2311 001 CLAW 2 NO.86-0477 NO.87-0216( )
21 | 7306 2311 000 CLAW 2 NO.86-0476( )

22 | K710 0108 020 BOLT 8 [m8x<20 NO.93-7468 ( )

22 | K710 0608 020 BOLT 8 [m8><20 2410 NO.93-7467( )

NO.16 NO.17 NO.21
CT7B 2 05/11/17



NO. PART NO. PART NAME [ Q"ty |DESCRIPTION|FROM  UP TO SERIAL NO.| REMARKS
1 7306 2101 011 SHAFT 1 NO.88-0942 ( )
1 7306 2101 000 SHAFT 1 NO.88-0941( )
2 7306 2104 000 GEAR 1
3 7306 2105 000 GEAR 1
4 7306 2106 000 GEAR 1
5 7306 2108 000 PIPE 1
6 | 0740 0002 000 RING 2 [s20
7 0750 0062 030 BEARING 2 |6203
8 7306 4001 100 BRACKET 1 NO.93-7468 ( )
8 7306 4001 000 BRACKET 1 NO.93-7467( )
9 K814 0108 025 BOLT 3 |M8x=25 NO.93-7468 ( )
9 | A544 0606 025 BOLT 3 |M6>25 2410 NO.93-7467( )
10 [ 0840 1017 328 SEAL 1 |UE17328
11 | 7306 4005 011 DRUM 1 NO.88-0942 ( )
11 | 7306 4005 000 DRUM 1 NO.88-0941( )
12 | 0740 0001 600 RING 2 |s16 NO.88-0942 ( )
12 | 0740 0001 600 RING 1 |S16 NO.88-0941( )
13 | 7306 4009 000 PLATE 1
14 | 7306 4025 000 BOLT 3 NO.93-7468 ( )
14 | K710 0108 016 BOLT 3 |[M8x<16 NO.93-7467( )
15 | 7306 4026 000 LEVER 1 NO.94-1473 ( )
15 | 7306 4014 000 LEVER 1 NO.94-1472( )
16 | 0740 0001 400 RING 1 |s14
19 [ 0830 0500 120 O-RING 1 |S-12 NO.94-1473 ( )
30 | 7306 9901 000 SHOE SET 1

CT7B 3 05/11/17




NO. PART NO. PART NAME | Q"ty | DESCRIPTION |FROM  UP TO SERIAL NO.| REMARKS
1 7306 2401 001 SHAFT 2 NO.93-7468 ( )
1 7306 2401 000 SHAFT 2 NO.93-7467( )
2 7306 2405 000 GEAR 2
3 7306 2406 000 PIPE 1
4 7306 2407 000 COLLAR 2 NO.93-7468 ( )
4 7301 2407 000 SHIM 2 NO.93-7467( )
5 0750 0062 060 BEARING 2 |6206 NO.93-7468 ( )
5 0750 0060 060 BEARING 2 |6006 NO.93-7467( )
6 0750 0060 060 BEARING 2 |6006
7 0741 0005 500 RING 2 |H55
8 7306 2408 000 SEAL 2 |MUD 30>=<55><18
9 7306 2411 010 PIPE 2
10 | K710 0110 025 BOLT 4 |M10%<25
11 | K710 0610 025 BOLT 4 |M10><25 2410
12 | 0830 0500 670 0-RING 2 |s-67 NO.97-2549 ( )

CT7B 4 08/07/14



FIG 5 Fxrv & VA RITF
GEAR SHIFT & SIDE CLUTCH
S HinE s B 44 PR (% ) A S B (i
NO. PART NO. PART NAME | Q ty |DESCRIPTION|FROM ~ UP TO SERIAL NO.| REMARKS
1 7306 3001 000 |Fz>PLo48—R—4A [FORK 1
2 7306 3002 000 |Fzrovo48—k—4B |FORK 1
3 7306 3003 000 |Fz> P o4—hk—4C [FORK 1
4 7305 3008 000 |xFYo% SPRING 3 [#130
5 0800 0000 800 |HR—,L BALL 3 |5/16
6 7306 3005 000 |2 TbR—4+TRA SHAFT 1
7 7306 3006 000 |2 Tbh—oL%THB SHAFT 1
8 7306 3301 000 |HAFKHS5vFL 78— SHAFT 2
9 0840 1014 246 |AA /L —IL SEAL 2 |UE14246
10 | 7306 3311 001 |HAKHSyF7—L ARM 2 NO.8693213~
10 | 7306 3311 000 |HAKHSvFF7—L ARM 2 ~N0.8693212
11 0550 0006 022 |xZJU45EY PIN spring 2 $6x22
12 | 7306 3201 000 |FzroAvkRA HEAD 1
13 | 7306 3203 000 |HAKA% PLATE 1
14 | 7301 3102 000 |/8w¥F GASKET 1
15 | 7306 3205 000 | TkL/\— LEVER 1
16 0550 0006 022 |xZJU45EY PIN spring 1 $6x22
17 | 7306 3208 000 |Fzr oL vTk SHAFT 1
18 | 0840 1014 246 |+1)L>—IL SEAL 2 |UE14246
19 | 7305 3109 000 |Favaxryr CAP 1
20 | 7306 3211 001 |L/A—HAFK GUIDE 1
21 | K814 0608 045 |FA&)Lk BOLT 4 |M8x45 2410
22 | 0550 0003 525 (=T 5EL PIN spring 2 |¢$35x25 2002/03~
CT7B —5— 09/12/28




